
SHEET: 1/3

TOP HANDLE PETROL CHAINSAW GCS 428T PRO

ART. NUMBER: 47498
MODEL: PRESSURE WASHER GHPW 220 PRO

POS. CODE DESCRIPTION QTY
1 47506 PRESSURE HOSE 10m 1

2 47501 GUN 1

3 47504 LANCE 1

4 A12422 HOOK 1

5 A12423 NUT 6

6 A12424 GROMMET 5

7 48529 SET NOZZLES 1

8 A12426 HANDLE 1

9 A12427 LOCK NUT M6 2

10 A12428 BOLT M6X40 2

11 47576 ENGINE * 1

12 A12429 PLAIN WASHER 8

13 A12430 PRESSURE PUMP 1

14 A12431 BOLT M8X20 4

15 A13226 FRAME 1

16-18 A12432 RUBBER FOOT 2

19 A12433 SHOCK PAD 4

20 A12429 PLAIN WASHER 8

21 A12434 BOLT M8X55 4

22 A12435 PLAIN WASHER 4

23 A12436 NUT 4

24 A12437 AXLE 2

25 A12438 WHEEL 2

26 A12439 PLAIN WASHER 4

26 A12439 PLAIN WASHER 4

27 A12440 NUT 4

28 A04838 KEY 1

*ENGINE’S SPARE PARTS IN DETAILED DRAWING (47576)

TABLE 1



SHEET: 2/3

SET 2

SET 1

TOP HANDLE PETROL CHAINSAW GCS 428T PRO

POS. CODE DESCRIPTION QTY
SET 1 
(1+58) A12441 CHECKING VALVES SET 1

2 A12442 CHECKING VALVE CAP 6

3 A12443 VENTED OIL CAP 1

SET 2
(4,19-

23,43,45)
A12444 PRESSURE REGULATOR ASSEMBLY 1

5 A12445 QUICK DISCONNECT OUTLET FITTING 1

6 A12446 CRANKCASE 1

7 A12447 CRANKCASE COVER 1

8 A12448 PIN 3

9 A12449 CONNECTING ROD 3

10 A12450 CRANKSHAFT COVER 1

11 A12451 OIL SIGHT GLASS 1

12 A12452 OIL LEVEL PLATE 1

13 A12453 OIL DRAIN PLUG 1

14 A12454 CRANKCASE COVER GASKET 1

15 A12455 FLANGE 1

16 A12456 CRANKSHAFT 1

17 A12457 VALVE SEAT 1

18 A12458 OUTLET CHECKING VALVE 1

24 A12459 OUTLET CHECKING VALVE SPRING 1

25 A12460 WATER INLET BANJO BOLT 1

26 A12461  INLET CONNECTOR SWIVEL NUT 1

27 A12462 INLET CONNECTOR FILTER WASHER 1

28 A12463 WATER OUTLET BANJO BOLT 1

29 A12464 PLUNGER 3

30 A12465 SOLID CERAMIC PLUNGER 3

31 A12466 PLUNGER BOLT 3

32 A12467 LOCATING RING 3

ART. NUMBER: 47498
MODEL: PRESSURE WASHER GHPW 220 PRO

PUMP



SHEET: 3/3

TOP HANDLE PETROL CHAINSAW GCS 428T PRO

ART. NUMBER: 47498
MODEL: PRESSURE WASHER GHPW 220 PRO

PUMP
POS. CODE DESCRIPTION QTY

33 A12468 SUPPORTING RING 3

34 A12469 HIGH PRESSURE WATER SEAL 3

35 A12470 COMPRESSION FLAKE 3

36 A12471 MANIFOLD 1

37 A12472 THERMAL RELIEF VALVE 1

38 A12473 MANIFOLD PLUG 2

39 A12474 BOLT M6X16 6

40 A12475 BOLT M8X16 4

41 A12476 BOLT M8X20 4

42 A12477 BOLT M6X35 8

44 A12478 BALL BEARING 6305 1

46 A12479 CLIP D42 1

47 A12480 CLIP D25 1

48 A12481 WATER SEAL 3

49 A12482 O-RING 14.2X1.9 1

50 A12483 O-RING 38X1.8 1

51 A12484 O-RING 5X1.8 3

52 A12485 O-RING 51.8X2.2 1

53 A12486 O-RING 55.25X2.62 1

54 A12487 O-RING 13.6X2 6

55 A12488 O-RING 15X2.5 1

56 A12489 O-RING 26.7X1.78 3

57 A12490 O-RING 4.2X2.4 1

58 A12491 O-RING 9.25X1.78 7

59 A12492 NEEDLE BEARING 1

60 A12493 OIL SEAL 14X24X6 3

61 A12494 OIL SEAL 36X50X7 1

62 A12495 GASKET D6 8

SET 2

SET 1


